

# Minimize Risk of Vascular Occlusion

Recognition of a vascular event and **immediate** treatment is necessary to avoid serious, potentially irreversible complications

**PAIN  
(IMMEDIATELY)\***

**PALLOR AND/OR  
BLANCHING  
(IMMEDIATE)**

**LIVIDO  
RETICULARIS  
(1-10 MINS)**

**BLISTERS  
AND/OR  
PUSTULES  
(4-6 DAYS)**

**NECROSIS  
(5-10 DAYS)**

**POSSIBLE  
SECONDARY  
INFECTION**

## IMMEDIATE INTERVENTION AT FIRST SIGN OR SYMPTOM

- Hyaluronidase 1500U in 3ml lidocaine 2% within a few minutes to hours
- 600U per 0.1ml intravascular CaHA, every 2 hours
- Warm compresses and massage for 5 minutes every 1-2 hours
- Aspirin 625mg orally daily for 3-5 days
- 20mg Tadalafil orally daily for 3-5 days
- Prednisolone oral tapering course over 7 days: 30-30-25-15-10-5mg
- Consider LMWH injection daily for 3-5 days